
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist April 1, 2022 

X  
 
Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager May 2, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0262072 

Facility Type Industrial APS ID 814767 

Major / Minor Minor Authorization ID 1333482 

a 
Applicant and Facility Information 

a 

Applicant Name Knouse Foods Cooperative Inc. 
 

Facility Name 
Knouse Foods Peach Glen Fruit Proc 
Facility 

 

Applicant Address 53 East Hanover Street, PO Box 807  Facility Address 800 Peach Glen Idaville Road   
[...]
006 – Concreted, paved, and grassy areas behind main production building.  Supplies and finished product loading 
and unloaded with single dock door. 
007 – Paved high traffic areas in front of main offices and production buildings.  Raw and finished product loading 
and loading with single dock door.  Residential, agricultural areas. 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

4 

Summary of Review 

008 – Grassy and wooded areas with high travel paved and gravel parking area around fleet building. 
Response – The fact sheet and permit updated to reflect this new information (Permit, page 31). 
 

The Facility summaries as follows. 

ARCADIS, on behalf of Knouse Foods Cooperative Inc. (Peach Glen Facility), has applied to the Pennsylvania Department 
of Environmental Protection (DEP) for reissuance of its NPDES permit.  The permit was last reissued on April 20, 2016 and 
became effective on May 1, 2016.  The permit expired on April 30, 2021.  This re-draft incorporates the changes resulting 
from the comments described above.  

Knouse Foods Cooperative Inc. operates a fruit processing and drink bottling facility in Peach Glen, Adams County, and is 
subject to federal Effluent Limitation Guidelines (ELGs) for fruit processing found in 40 CFR § 407 Subpart A, B and F, 
respectively.   

The U.S. EPA promulgated federal ELGs for fruit processing wastewater; however, the ELGs were written for “existing 
dischargers” and “new source” fruit processors.  Knouse Foods is an existing source, but new discharger; therefore, the 
ELGs are not applicable.  Also, based on Technology Based Effluent Limitation (TBEL) analysis (Reference page # 61 of this 
factsheet), the pollutants (aluminum, copper, lead, manganese, zinc, total nitrogen, and total phosphorus) are not covered by 
the current ELGs.  Therefore, this facility is considered a ‘Minor Industrial Wastewater (IW) without ELGs’ by the Department. 

The industrial wastewater treatment facility (outfall # 001) has annual average design flow of 0.1065 MGD, and hydraulic 
capacity of 0.2172 MGD.  The discharge is to Trib. 08741 to Bermudian Creek. 

The sanitary wastewater treatment facility (outfall # 002) has annual average design flow of 0.0045 MGD, and hydraulic 
capacity of 0.00792 MGD.  The discharge is to Trib. 08741 to Bermudian Creek.   

The outfalls # 003, 004, 005, 006, 007, & 008 are stormwater discharge to Trib. 08741 to Bermudian Creek. 

WQM No. 0115201 original issued on 4/20/2016.  

Changes from the previous permit:  

Charlies Bennett retired on January 31, 2022.  The new permittee contact person is Anthony Bretzman.  

. Outfall # 001:  
- The average monthly limit for Total Zinc changed from 0.0929 mg/l to 0.092 mg/l (daily max and IMAX changed 

to 0.138 mg/L & 0.23 mg/l). 
- Osmotic Pressure:  the monitor and report requirements changed to quarterly in the proposed permit.  
- Total Lead: limit of 3.02 ug/L average monthly, 4.71 ug/L daily maximum, and 7.54 ug/L IMAX will be added in 

the proposed permit.  Mass average monthly of 0.005 lbs/day and daily maximum of 0.009 lbs/day are also in 
the proposed permit with a sample frequency of quarterly. 

- Total Iron:  The TMS analysis results indicated Total Iron limit of report average monthly.  However, the existing 
permit has Total Iron limit of 1.815 mg/l average monthly, 2.832 mg/l daily maximum, and 4.538 mg/l IMAX will 
remain in the proposed permit with a sample frequency of quarterly, due to anti-backsliding requirements.  

- Total Manganese:  the frequency monitoring & report requirements changed to quarterly. 
- Total Selenium: limit of 7.05 ug/L average monthly 11.0 ug/L daily maximum, and 17.6 ug/L IMAX will be added 

in the proposed permit.  Mass average monthly limit of 0.013 lbs/day and daily maximum of 0.02 lbs/day are also 
in the proposed permit.  The monitor & report requirement will be added as an interim limit to allow for time along 
with the Temperature compliance schedule. The company needs to comply with TMS recommended limit 
according to the approved schedule. 

- Total Copper: limit of 10.1 ug/L average monthly, 15.2 ug/L daily maximum, and 25.2 ug/L IMAX will be added in 
the proposed permit.  Mass average monthly of 0.018 lbs/day and daily maximum of 0.028 lbs/day are also in 
the proposed permit.  The monitor & report requirement will be added as an interim limit to allow for time along 
with the Temperature compliance schedule. The company needs to comply with TMS recommended limit 
according to the approved schedule. 

- Temperature: the compliance schedule in Part C of the proposed permit for the facility needs to have a plan to 
achieve the new temperature limits from the NPDES permit submitted18 months after the effective date of the 
permit.  End construction: WQM approval + 24 months, and compliance with effluent limitation: WQM approval + 
30 months. 
a. Stream temperature monitoring upstream, downstream and at the discharge point will be added to the 

proposed permit. 
b. The new Temperature at discharge limits will be effective based on the approved compliance schedule: 

WQM approval plus 30 months through the permit term.  



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

5 

Summary of Review 

c. The ambient stream temperature (site-specific data) which either the default value or the highest upstream 
temperature that facility collected in the time period is rounded up to the next degree to run the thermal 
model for warm & cold fishes for this review.  

. Outfall # 002:  
- Unit of Fecal Coliform changed from CFU/100 ml to No./100 ml.   
- E. Coli monitoring & reporting yearly was added to the proposed permit. 
- UV reported changed from transmittance (%) to UV in intensity (mW/cm2). 
- Cap Load offsets –  will add to the permit part A, 1 F  “(3) The permittee is authorized to use 475 lbs/year as 

Total Nitrogen (TN) Offsets and 57 lbs/year as Total Phosphorus (TP) Offsets toward compliance with the 
Annual net TN and TP mass load limitations (cap Loads) for Outfall 002, in accordance with Part C in this permit.  
These Offsets may be applied throughout the Compliance Year or during the Truing Period.  The application of 
offsets must be reported to DEP as described in Part C.” 

. Part C: 
- item # I – Other Requirements – (E) added the cleaning chlorine limit language. 

- item # II – Schedule of Compliance – Temperature is added in the proposed permit. 

- item # III – Schedule of Compliance & item # IV – Requirement To Use eDMR System were removed from the 

proposed permit.  

- item # V – Requirements Applicable to Stormwater outfalls – updated the Stormwater outfalls descriptions. 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

6 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.217  

 Latitude 40º 1' 5.31"  Longitude -77º 13' 18.17"  

 Quad Name Mount Holly Springs  Quad Code   

 Wastewater Description: IW Process Effluent without ELG  

 
 

Outfall No. 002  Design Flow (MGD) 0.005 

Latitude 40º 1' 5.31"  Longitude -77º 13' 18.17" 

Wastewater Description: Sewage Effluent 
 

 

 
 
Receiving Waters 

Unnamed Tributary to 
Bermudian Creek (WWF, MF)  Stream Code 08741  

 NHD Com ID 57468857  RMI 0.26  

 Drainage Area 0.99 mi.2  Yield (cfs/mi2) 0.14  

 Q7-10 Flow (cfs) 0.14  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  871.52  Slope (ft/ft)        

 Watershed No. 7-F  Chapter 93 Class. WWF, MF  

 Existing Use Cold water  Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment ORGANIC ENRICHMENT  

 Source(s) of Impairment INDUSTRIAL POINT SOURCE DISCHARGE  

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake Wrightsville Water Supply Co.  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 29.0 miles  Distance from Outfall (mi) Approximate 64.0 miles  
 

 
Changes Since Last Permit Issuance:       
 
Drainage Area 
The discharge is to Trib. 08741 to Bermudian Creek at RMI 0.26 mile.  A drainage area upstream of the discharge is 
estimated to be 0.99 mi.2, according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   

Stream Flow 
According to StreamStats, the point of first use has a Q7-10 of 0.14 cfs and a drainage area of 0.99 mi2, which results in a 
Q7-10 low flow yield of 0.14 cfs/mi2. This information is used to obtain a chronic or 30-day (Q30-10), and an acute or 1-day 
(Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023): 

Q7-10 = 0.14 cfs 
Low Flow Yield = 0.14 cfs / 0.99 mi2 = 0.14 cfs/mi2 

Q30-10 = 1.36 * 0.14 cfs = 0.19 cfs 
Q1-10 = 0.64 * 0.14 cfs = 0.09 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 0.14 cfs / [0.217 MGD * (1.547 cfs/MGD)] =0.42:1 

Trib. 08741 to Bermudian Creek 
25 Pa. Code § 93.9o classifies trib. 08741 to Bermudian Creek as Warm Water and Migratory Fishes (WWF, MF), and 
existing use cold-water fishes (CWF) surface water.  Based on the 2020 Integrated Report, Trib. 08741 to Bermudian 
Creek, assessment unit IDs 6180, 18609, & 6181, is impaired due to industrial point source discharge-organic enrichment.  
A TMDL currently does not exist for this stream segment, therefore, no TMDL has been taken into consideration during 
this review. 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

7 

Public Water Supply 
The nearest downstream public water supply intake is the Wrightsville Water Supply Co. on Susquehanna River in York 
County, approximately 64.0 miles downstream of this discharge.  Given the nature and dilution, the discharge is not 
expected to impact the water supply. 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Knouse Foods Peach Glen 
 

WQM Permit No. Issuance Date 

0115201 4/20/2016 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial Secondary Extended Aeration Ultraviolet 0.217 & 0.005 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.217 & 0.005 25.9  Aerobic Digestion Landfill 

 
Changes Since Last Permit Issuance:       
 
IWTP consists: 

Automatic Screen (1), EQ Tank (1), Residual Food Waste Receiving (1), Anaerobic Reactor (1) MBR system (1), 
discharge (Outfall 001). 

Chemical additions / Treatment chemicals: Facility uses caustic (for alkalinity adjustment), alum (for chemical precipitation 
of phosphorus), urea (for nitrogen adjustment), antifoam (for decrease foaming), citric acid (for membrane cleaning), 
magnesium hydroxide (for pH adjustment), and sodium hypochlorite on-site. 
 
Domestic WWTP consists: 

Basket screen/EQ Tank (1), Aeration Tank (1), Clarifier (1), Effluent Tank (1), UV disinfection systems (2), Sludge holding 
(1), discharge (Outfall # 002). 

Chemical additions / Treatment Chemicals: Facility uses antifoam (to decrease foaming), and soda ash (for alkalinity 
adjustment). 
 
 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

8 

Compliance History 

Summary of DMRs: DMRs reported last 12 months from February 1, 2021 to January 31, 2022 are 
summarized in the Table below (Pages 6 thru 12). 

Summary of Inspections: 2/9/2022: Mr. Bettinger, DEP WQS, conducted compliance evaluation inspection.  There 
were recommendations such as implement cleaning and calibration schedule for in-situ 
aeration tank probes, make appropriate corrections to the June 2021 DMR based on the 
provided table, and provide update via email when the facility’s backup generator is 
installed. 
 
1/7/2021:  Mr. Bettinger, DEP WQS, conducted an administrative inspection to follow up on 
a self-reported incident at Knouse Foods Peach Glen during the COVID-19 restrictions.  
There were no violations noted during inspection.  

10/8/2020:  Mr. Bettinger, DEP WQET, conducted an inspection to follow up on a power 
failure at Knouse Foods Peach Glen during the COVID-19 restrictions.  There were 
violations noted during inspection such as the facility diverted industrial wastewater to 
ponds 1A and 1B during a power failure, an unauthorized & unpermitted discharge of 
industrial wastes to waters of the Commonwealth (P.L. 1987, No. 394, Sec 301: Clean 
Streams Law). 

11/21/2019:  Mr. Benham, DEP WQS, conducted an inspection to follow up on a reported 
discoloration and growth in the UNT of Bermudian Creek.  The field tests results were 
within permit limits. 

10/16/2019: Mr. Benham, DEP WQS, conducted a follow up inspection.  The field tests 
results were within permit limits. 

10/2/2019:  Mr. Benham, DEP WQS, conducted inspection to follow up on a reported 
discharge of industrial wastewater to Pond 1A due to an emergency cleaning of train #2 of 
the MBR tanks at Knouse Foods Peach Glen.  There were violations noted during 
inspection such as failure to properly operate and maintain all facilities and treatment 
systems in violation of permit part B, Section I.D, and discharge of industrial waste to 
unpermitted storage devices (Ponds 1A, 1B, & 3) which are waters of the Commonwealth 
in violation of the Clean Streams Law, Sections 301 & 307. 

4/15/2019:  Mr. Benham, DEP WQS, conducted inspection to follow up on a reported 
discharge of industrial wastewater to the Commonwealth.  There was a violation noted 
during inspection:  discharge of industrial waste to the waters of the Commonwealth in 
violation of the Clean Streams Law, Sections 301 & 307. 

12/21/2018:   Mr. Benham, DEP WQS, conducted inspection to follow up on a reported 
discharge of industrial wastewater to the Commonwealth.  There was a violation noted 
during inspection, i.e., discharge of industrial waste to the waters of the Commonwealth in 
violation of the Clean Streams Law, Sections 301 & 307.  The field tests results were within 
permit limits.  The parameters of Color and Osmotic Pressure are “Monitor and Report” 
only until November of 2020, at which time, effluent limits come into effect.  During June 
2018, Knouse was able to meet the 2020 limitations. 

4/16/2018:  Mr. Bowen, DEP WQS, conducted compliance evaluation inspection.  There 
were no violations noted during inspection.  The field test results were within limits. 
7/26/2017: Mr. Victor Landis, Environmental Group Manager-Operations, site visit 
conducted to observe construction of the new Industrial Wastewater Treatment Plant 
(WWTP) to replace existing spray fields.  There were no violations noted during site visit. 

Other Comments: There are open violations associated with the permittee or the facility on 3/25/2021 due to 
failure to comply with UST system periodic equipment testing requirements. 

 
Other Comments:       
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

9 

 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2021 to January 31, 2022) 

 
Parameter JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 

             Flow (MGD) 
Average Monthly 0.12905 

0.11369
8 

0.13680
9 

0.14004
9 

0.13646
9 

0.10584
6 

0.15566
1 

0.12101
4 

0.10055
3 

0.10878
4 

0.12456
7 

0.10827
8 

Flow (MGD) 
Daily Maximum 0.14969 

0.17682
2 

0.19508
5 

0.18338
2 

0.20577
8 

0.16821
6 

0.22721
4 

0.19731
8 

0.14332
6 

0.16330
5 

0.19562
4 

0.17504
1 

pH (S.U.) 
Minimum 8.03 8.04 7.8 7.87 7.99 8.14 7.8 7.71 7.97 7.73 7.85 7.75 

pH (S.U.) 
Instantaneous 
Maximum 8.55 8.5 8.39 8.27 8.49 8.53 8.15 8.13 8.36 8.2 8.23 8.0 

DO (mg/L) 
Minimum 5.87 5.73 6.09 5.81 5.7 5.35 7.19 5.74 6.5 6.1 6.13 6.29 

Color (Pt-Co Units) 
Average Monthly 20 26 26 34 62 34 25 24 21 20 18 15 
[...]
Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved 
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 391-2000-019, 10/97. 

 
Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design 
Hardness, 391-2000-021, 3/99. 

 
Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination 
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 391-2000-022, 3/1999. 

 Design Stream Flows, 391-2000-023, 9/98. 

 
Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV) 
and Other Discharge Characteristics, 391-2000-024, 10/98. 

 Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 391-3200-013, 6/97. 

 Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07. 

 SOP:       

 Other:       

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

49 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

50 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

51 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

52 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

53 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

54 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

55 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

56 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

57 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

58 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

59 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

60 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

61 

TECHNOLOGY BASED EFFLUENT LIMITATION ANALYSIS 
From Fact Sheet March 20, 2014 Incorporated for Reference 

 
Introduction – Knouse Foods Peach Glen 
 
The Knouse Foods Cooperative, Inc. (Knouse Foods) operates a fruit processing facility known as the Peach Glen Facility 

in Tyrone and Huntington Township, Adams County.  The facility processes mostly apples, peaches and cherries with minor 

processing in apricots, blackberries, blueberries, cherries, raisins and rhubarb.  The Peach Glen Facility mainly produces 

apple juice and pie fillings.     

Sampling data for the existing sprayfield indicates that additional pollutants are present for which ELGs were not developed.  

The following pollutants are not covered by the current ELGs: aluminum, copper, lead, manganese, zinc, total nitrogen and 

total phosphorus.  These pollutants were selected for a technology review because of water quality concerns within the 

Bermudian Creek, which Knouse Foods has proposed to discharge to.  According to 40 CFR § 125.3, the NPDES permit 

application review must incorporate a technology assessment to determine Technology Based Effluent Limits or TBELs.  

For toxic parameters, the Best Available Technology Economically Achievable (BAT) technology standard must be met.  

The regulations also require selection of the most stringent limit; therefore, the TBELs developed based on Best Professional 

Judgment (BPJ) must be compared to Water Quality Based Effluent Limits (WQBELs) with selection of the most stringent 

limit.  Although WQBELs are compared to TBELs, the TBELs are developed based on the performance of available 

technology without consideration to water quality. 

According to Module 3 of the Knouse Foods NPDES permit application, the facility generates a long term average of 0.135 

MGD and a maximum daily of 0.405 MGD from the production of fruit drink and canned fruit products.  The figure below 

shows the wastewater flow applied to the sprayfields at Peach Glen from 2009 through 2012.   

 

Figure 1. Wastewater flow pumped to sprayfields at Peach Glen 

 

 

The Food & Beverage industry consumes high volumes of water, sometimes seasonally, as shown in Figure 1 on the 

previous page, and typically generates high organic strength wastewater.1  The high constituent loadings from pollutants, 

such as BOD, COD and TSS, increase the cost of treatment and can cause load shocks to existing wastewater treatment 

systems.1  The Peach Glen Facility does experience high BOD and COD loadings to the existing system, along with 

increased seasonal wastewater flows. 

 

 
1 McAdams, Neil, and Christian Cabral. "Treating Food & Beverage Wastewater." Water & Wastes Digest. April 30, 2009. 

www.wwdmag.com (accessed August 14, 2013). 

 

 

 

0

100,000

200,000

300,000

400,000

500,000

600,000

0 50 100 150 200 250 300 350

Fl
o

w
 (

gp
d

)

Measurement Time Span

2009 2010 2011 2012



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

62 

The presence of organics, as measured by COD, and nutrients, like Total Nitrogen (TN) and Total Phosphorus (TP), along 

with metals, like copper and zinc, and the seasonal wastewater flow variations require a technology that combines biological 

and physical treatment. The wastewater characteristics and subsequent treatment needs narrows the technologies the 

Department reviewed in developing TBELs.  Additionally, the Department’s experience with other food processors was used 

in narrowing the technology review field to aerobic, anaerobic and physical (e.g. cloth filter) treatment.  Other sources for 

identification of pertinent technology included the original ELG development documentation from the U.S. EPA. 

In 1974 and 1975, the EPA developed ELGs for existing and new source fruit and vegetable processor.   In the 1974 and 

1975 EPA ELG Development Documents, Best Practicable Control Technology Currently Available (BPT) was identified as 

preliminary screening followed by primary settling and secondary biological treatment.2,3  Also, EPA considered preliminary 

screening followed by primary and secondary treatment with advanced treatment (e.g. sand filtration) as Best Available 

Technology Economically Achievable (BAT).2,3   

Food Processing Wastewater Technology Analysis 

The Department conducted a technology review in order to determine TBELs for the Knouse Foods Peach Glen proposed 

discharge.  The technology selected represents the Department’s BPJ BAT determination for Knouse Foods Peach Glen’s 

treatment system based on a review of currently available engineering information, industry and government literature, 

Department files and analysis of available data using the Department’s PENTOXSD and TOXCONC models.  The 

technology evaluation was conducted by review of pertinent textbooks and internet search using general keywords, as well 

as keyword searches of website libraries, such as that of the U.S. Environmental Protection Agency.  The technologies 

reviewed include: aerobic reactors, anaerobic reactors, membrane bioreactors (MBRs), and sprayfield technology.   

Aerobic treatment  

Aerobic wastewater treatment technology, such as extended aeration, operates by providing an oxygen rich environment 

that allows microorganisms to consume organic matter and form CO2 and water.  The aerobic process is typically 

employed for domestic sewage and more dilute industrial wastewater streams in terms of BOD concentrations.  Although 

aerobic technology was reviewed, given the high BOD and COD characteristics of the Knouse Foods Peach Glen 

wastewater stream, aerobic treatment by itself is not sufficient.  The Peach Glen plant needs to treat the wastewater 

stream to reduce the BOD and COD concentrations prior to the use of an aerobic process.  Based on technology employed 

at a food processing plant in York County, anaerobic digestion, as the first stage of biological treatment, does lower many 

of the wastewater constituent concentrations to a level comparable to that of high strength domestic sewage.   

Since most aerobic treatment technology employs some variation of the aerobic treatment process, the Department limited 

the review to conventional technologies that could be used following a pretreatment step, such as anaerobic treatment.  

Those technologies include Sequencing Batch Reactor (SBRs), oxidation ditch and aerated lagoons. 

Sequencing Batch Reactor(SBR)  

Sequencing Batch Reactors or SBRs, operate through the following phases: Fill, React, Settle, Decant and Idle.  SBR 

systems are sometimes paired with cloth or sand filtration technology that, with the addition of a coagulant, such as 

alum, is used to reduce TSS and particulate phosphorus concentrations.  This technology is often applied to sewage 

treatment and in some cases to industrial wastewater, but this technology alone would not adequately treat the Knouse 

Foods discharge because of the high BOD and COD concentrations and reduction of metals concentration.  Typical 

BOD and COD concentrations for high strength sewage are 350.0 mg/L and 800.0 mg/L.4  Based on the sampling data 

 
2 U.S. EPA. Development Document for Effluent Limitation Guidelines and New Source Performance Standards for the Apple, Citrus 

and Potato Processing Segment of the Canned and Preserved Fruit and Vegetables Point Source Category. Government Report, 

Washington, D.C.: U.S. Government Printing Office, 1974. 
3 U.S. EPA. Development Document for Effluent Limitation Guidelines and New Source Performance Standards for the Fruits, 

Vegetables and Specialties Segment of the Canned and Preserved Fruits and Vegetables Point Source Category. Government Report, 

Washington, D.C.: U.S. EPA Effluent Guidelines Division - Office of Water and Hazardous Material, 1975. 

 
4 Tchobanoglous, Ph.D., P.E., George, P.E., Franklin L. Burton, Ph.D., P.E., David H. Stensel, and Metcalf & Eddy. Wastewater 

Engineering Treatment and Reuse 4th Edition. Boston: McGraw-Hill, 2003. Page 186 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

63 

submitted from January 1, 2009 to December 31, 2012, the Knouse Foods wastewater applied to the sprayfield, after 

aeration, contained BOD and COD concentration ranges from 170.0 mg/L to 4093.0 mg/L and 1440.0 mg/L to 6430.0 

mg/L, respectively.  Based on a site visit in June of 2013, Department representatives learned that the pilot plants 

currently being tested had experienced influent COD concentrations as high as 15,000 mg/L.5  In order to make SBR 

technology practical to treat the industrial wastewater from the Peach Glen Facility, anaerobic treatment would be 

required to initially reduce the BOD loadings to comparable levels of domestic sewage.  However, the SBR technology 

would still require an additional add-on system to reduce metals concentrations, such as copper.  Also, multiple basins 

would be required to handle the seasonal flow the Peach Glen Facility experiences.   

Oxidation Ditch 

Oxidation ditch systems consist of a channel or multiple channels within a basin that is oval in shape.  Aerators within 

the channels provide circulation and aeration, which allow the organisms within the wastewater to remove organics.  

The oxidation ditch uses long solids retention times to remove biodegradable organics.6  Effluent from the oxidation 

ditch requires secondary clarifiers to further settle the wastewater.  Manufacturers offer various designs for nutrient 

removal; however, an anaerobic system can be added prior to the oxidation ditch to enhance biological phosphorus 

removal.6  The oxidation ditch technology is reliable, energy efficient and produces less sludge than other biological 

treatment processes.6  The overall process does require greater land area than the SBR technology and requires greater 

operator attention to maintain nitrogen removal capabilities.7,8  As with the SBR technology, anaerobic treatment would 

still be required to bring the influent BOD concentrations down and a physical barrier would be necessary to ensure the 

removal of metals. 

Aerated Lagoons 

Aerated lagoons are commonly used to treat municipal and industrial wastewater and operate by providing aeration 

through mechanical mixers or diffused aeration.9  Knouse Foods currently operates aerated lagoons prior to irrigating 

the wastewater and for the land application the lagoon systems are suitable.  The aerated lagoon systems work well for 

treating low to medium strength wastewater, but are land intensive.9  Aerated lagoons are more commonly subject to 

surface ice formation in winter and reduced rates of biological activity during the cold weather.9  Although Knouse Foods 

currently has aerated lagoons, the lagoons are not lined and, based on previous studies, do leak into the Bermudian 

Creek.  The available literature indicates that alone, aerated lagoons are not well suited for treating the Knouse Foods 

Peach Glen wastewater for stream discharge. 

Anaerobic treatment 

The anaerobic treatment process operates by breaking down organic and inorganic matter without oxygen and has several 

advantages compared to aerobic systems including:  less energy required, less sludge production, less nutrients required 

and smaller reactor volume.10,11  Generally anaerobic treatment systems operate using one of the following processes:  

anaerobic filter reactor, anaerobic contact process, fluidized-bed reactor, upflow anaerobic sludge blanket and expanded 

granular sludge bed.11  The various system designs have “resulted in reactor SRT [Solids Retention Time] becoming 

independent of HRT [Hydraulic Retention Time], thus allowing for operation at short HRT (6h to 1 week) and higher 

 
5 COD value stated by Knouse Foods Representatives and noted by Department staff during a site visit on June 13, 2013. 
6 U.S. EPA. Wastewater Technology Fact Sheet Oxidation Ditches. Washington, D.C.: U.S. EPA Office of Water, 2000. 
7 U.S. EPA. Wastewater Technology Fact Sheet Sequencing Batch Reactors. Washington, D.C.: U.S. EPA Office of Water, 1999. 
8 Tchobanoglous, Ph.D., P.E., George, P.E., Franklin L. Burton, Ph.D., P.E., David H. Stensel, and Metcalf & Eddy. Wastewater 

Engineering Treatment and Reuse 4th Edition. Boston: McGraw-Hill, 2003. Page 798 
9 U.S. EPA. Wastewater Technology Fact Sheet Aerated, Partial Mix Lagoons. Washington, D.C.: U.S. EPA Municipal Technology 

Branch, 2002. 

 
10 Tchobanoglous, Ph.D., P.E., George, P.E., Franklin L. Burton, Ph.D., P.E., David H. Stensel, and Metcalf & Eddy. Wastewater 

Engineering Treatment and Reuse 4th Edition. Boston: McGraw-Hill, 2003. Page 984 
11 Eckenfelder, Jr., W. Wesley, Davis L. Ford, and Jr., Andrew J. Englande. Industrial Water Quality 4th Edition. New York: 

McGraw-Hill, 2009. Page 494-496 



NPDES Permit Fact Sheet NPDES Permit No. PA0262072 
Knouse Foods Peach Glen Fruit Proc Facility  

64 

organic loading rates (4 to 40 kg COD/m3 reactor/d).”11  This reduces the reactor volume and the treatment plant 

footprint.12 

Based on a review of treatment system manufacturer information, anaerobic pretreatment systems paired with aerobic 

systems and MBRs appears to be common for treatment of the Food & Beverage industry wastewater.  The available 

engineering literature suggests a variety of advantages with the anaerobic treatment process for this type of wastewater 

including a “high COD conversion efficiency to methane with minimal biomass production.”13    For example, since 1988 